Flishugger
._.' Wood Chipper

Holzhacker
’ Déchiqueteuse

RESERVEDELSKATALOG
SPARE PARTS CATALOGUE
ERSATZTEIL-KATALOG

CATALOGUE DE PIECES DE RECHANGE

for/for/fur/pour

TP 100 PTO

21-05-2013->

Linddana A/S . @lholm Bygade 70 . 7160 Torring . TIf: +45 75 80 52 00 . tp@linddana.com . www.linddana.com



TP 100 PTO Reservedelsliste

TP 100 PTO Spare parts list

TP 100 PTO Ersatzteillist

TP 100 PTO Liste des piéces rechange

@ BB ® @
\ A/?
7

76@@@@

\
~
($))

QO @

-so 5

®® ®

(32) @9) (63) 70) 33) (38) (63 35)62) (34) (21)(3) (69
T e —

AT o0
S //‘w(w T
J

q “i “«1-

@REEM®w @ @R ®

o6 o

| — @@ &%

Figur 1



TP 100 PTO Reservedelsliste

TP 100 PTO Spare parts list

TP 100 PTO Ersatzteillist

TP 100 PTO Liste des piéces rechange

Figur 1
Pos Partnr. Stk. Benaevnelse
Pos Partno. Qty. Description
Pos  Teilnr.  Stck. Beschreibung
Pos No.De. Pcs. Désignation
1 10-00060 | 1 |Overpart for TP 100 Rotorhousing Rotorgehause Chassis de rouleaux
2 10-00066 | 1 |Rotorhus Bottom rotorhousing |Rotorgehause Chassis de rouleaux
3 20010024 | 2 |Flangeleje PCJ 40 Bearing Lager Roulement flasqué
4 |61001020| 1 |[Modstal TP100 Coutersteel Gegenschneide Contre couteau
5 10-00073 | 1 |Fod Base Fuss Base
6 10-00072 | 1 |Fodbeslag Fixture for base Beschlag flr Fuss Ferrure de base
7 120040173 | 2 |Redskabsbolt7/8"-M 20 Bolt Bolzen Vis
8 120040032 | 1 |Beskyttelsestragt PVC-PTO Protective shield Gelenkwelleschutz Capot prise de force
9 20030115| 2 |Seetskrue M12x50 Bolt Bolzen Vis
10 |61001140| 1 |Spaendeplade for modstal Fixing plate Spannplatte Plaque de serrage
11 | 10-00047 | 1 |Mgtrikholder Nut keeper Platte fUr Mutter Plague de écrou
12 | 10-00042 | 2 |Mgtrikplade leje komplet Nut plate Mutter Platte Plaque a écrous
13 | 10-00049 | 1 |Nagleaksel rotorhus Axle for rotorhousing |Welle fiir gehause Axe
Plaque de
14 | 10-00053 | 1 |Dakplade Coverplate Abdeckplatte recouvrement
15 | 10-00040 | 1 |Akselafdaekning Axle cover Achsabdeckung Essieu de couverture
16 |20041467| 2 |Heaengsel Hinge Scharnier Charniére
17 | 10-00019 | 1 |Klapitragt TP100 Steel Folding Klappe Déployante en acier
18 | 10-00036 | 1 |Fjederholder Spring bracket Feder Halter Ferrure de ressort
19 | 10-00024 | 1 |Handtag-fjederholder TP100 Handle Handgriff Levier
20 |16-00284 | 1 |Mellemlaegsplade f. PTO skeerm |Coverplate Deck Platte Plague de couverture
21 | 10-00044 | 1 |[Skeerm gear Cover Abdeckung Plaque de couverture
22 [20041311| 1 |Handtag Handle Handgriff Levier
23 | 20030124 | 17 |Rip-lock 12mm Washer Scheibe Rondelle
24 |20030122| 7 |Rip-lock 8 mm Washer Scheibe Rondelle
25 |20030196| 5 |Seetskrue M8x10 Bolt Bolzen Vis
26 | 10-00079 | 1 |Udkasterrgr Ejector spout Scheibe Rondelle
27 |10-00037 | 1 |Beslag for flange, mellem Fixture Beschlag Ferrure
28 | 10-00038 | 1 |Beslagfor flange, under Fixture Beschlag Ferrure
29 |61000950| 1 |Vippetud Ejektor Auswurfklappe Déflecteur
30 |61001050| 1 |Spzendeplade f udkastergr Fixing plate Spannplatte Plaque de serrage
31 |20040947| 1 |Manualboks Manual box Manueller Kasten Boite manuelle
32 | 10-00046 | 1 |Gearbeslag Fixture Beschlag Ferrure
33 | 10-00070 | 1 |GalgehalvpartV Head stock, left Dreipunkt Gehduse, Links  |Cadre d’attelage, gauge
34 | 10-00071 | 1 |GalgehalvpartH Head stock, wright Dreipunkt Gehduse, Rechte |Cadre d’attelage, droit
35 | 10-00050 | 1 |Galgebeslag Fixture Beschlag Ferrure
36 |20041314| 1 |Vendegear M7 1:3,57 Gear Wechselgetriebe Vitesse
37 |10-00091| 1 |Fjeder 130mm Spring Feder Ressort
38 |20030044 | 25 |Sikringsmgtrik M12 Locking nut Sicherungsmutter Ecrou
39 |51003970| 1 |Rotorlas Lock for disc Schloss f. Rotorscheibe Verrou
40 [51003990| 1 |Holder for rotorlas Support f. lock Statz f. Schloss Support de verrou
41 |20040767 | 1 |[Trykfjeder for rotorlas Spring Feder Support
42 |20030003| 3 |Seetskrue M8x20 Bolt Bolzen Vis
43 |20030189| 1 |Underlagsskive 5/16" x 25 Washer Scheibe Rondelle
44 | 10-00078 | 1 |Rotor Rotor Rotor Rotor
45 |21001760| 4 |[Stgttebolt M16x1.5 Bolt Bolzen Vis
46 | 20040004 | 2 |Knivtil TP 100 Knife Messer Couteau
47 161000965 | 2 |Trykplade for knive Pressure plate f.knife |Driick platte f. messer Plague de pression
48 20030076 | 4 |Flangemgtrik M16x1,5 Nut Mutter Ecrou
49 |51001450| 1 |Topstangsbolt Hook Oberlenkerbolzen Support prise de force
50 |20030042| 7 |Sikringsmgtrik, M8 Locking nut Sicherungsmutter Ecrou




TP 100 PTO Reservedelsliste

TP 100 PTO Spare parts list

TP 100 PTO Ersatzteillist

TP 100 PTO Liste des piéces rechange

29) (51) (24 52) (26 74 19 (a7 17 58)

g
55 59

56
60
18
56
57
2
19
9
25
23
14
72
A = e

/@!J o) S
/,;./’ J@ f.(a». 15
/\Q/}‘;H - SR g
1. ! EsavA\WN w
— o ] \ o ) @
‘ i &

Figur 2



TP 100 PTO Reservedelsliste
TP 100 PTO Spare parts list

TP 100 PTO Ersatzteillist

TP 100 PTO Liste des piéces rechange

Figur 2
Pos Part nr. Stk.  Benavnelse
Pos Part no. Qty. Description
Pos Teil nr. Stck. Beschreibung
Pos No. De. Pcs. Deésignation
51 20030062 11 |Underlagsskive 5/16" Washer Scheibe Rondelle
52 20030084 1 |Fingerbolt 8x16 Bolt Bolzen Vis
53 20030054 1 |Fingerbolt 8x40 Bolt Bolzen Vis
54 20030056 1 |Speendstift 5x20 Pin Stift Goupille
55 20030163 3  |Seetskrue M6x25 Bolt Bolzen Vis
56 20030033 6 |Underlagsskive 6mm Washer Scheibe Rondelle
57 20030041 12 |Sikringsmgtrik, M6 Nut Mutter Ecrou
58 20030155 8 |M6x16 bolt undersaenket Bolt Bolzen Vis
59 20030332 3 |GKN Skrue M6x16 Bolt Bolzen Vis
60 20030222 2 |GKN Skrue M8x16 Bolt Bolzen Vis
61 20030016 22  |Seetskrue M12x30 Bolt Bolzen Vis
62 20030171 10 |Seetskrue M12x40 Bolt Bolzen Vis
63 20030233 50 |Facetskive 12mm Washer Scheibe Rondelle
64 20030021 2 |Seetskrue M16x35 Bolt Bolzen Vis
65 20030125 2 |Rip-lock 16 mm Washer Scheibe Rondelle
66 20030014 2 |Seetskrue M12x20 Bolt Bolzen Vis
67 20030107 2 |Seetskrue M10x12 Bolt Bolzen Vis
68 20030123 2 |Rip-lock 10 mm Washer Scheibe Rondelle
69 20030078 2 |Smgrenippel M8x1,25 Grease nippel Schmiernippel Graisseur
70 20030017 3 |Seetskrue M12x35 Bolt Bolzen Vis
71 20030015 4 |Setskrue M12x25 Bolt Bolzen Vis
PUR anneau de
72 20041468 2 |PUR Sikkerhedsring PUR safetyring PUR Sicherungsring sécurité
73 51000330 2 [Bgsning 24/918x30 m.krave |Bushing Buchse Boite
74 20030239 4 |Blindnitte 4,8x16,9 Rivet Niet Rivet
75 61006050 *1 |Forlengerrgr Vert.exten.ejector spout |Verl. auswurfrohr Prolongation
76 10-00087 *1 |Liftarmsforlaenger hgjre Liftarm extension right Liftarm extension Ext. bras de levage
10-00089 *1 |Liftarmsforlaenger venstre Liftarm extension left Liftarm extension Ext. bras de levage
77 B10003 *1 |Liftarmsforlaengersaet Liftarm extension set Liftarm extension Ext. bras de levage
78 B10001 *1 |Bgsningssaet kat.0 Set of bushings kat.0 Buchsesatz kat.0 Bague de kat.0
79 20030210 *2 |Seetskrue M20x60 Bolt Bolzen Vis
80 20030087 *2 |Sikringsmgtrik, M20 Nut Mutter Ecrou
81 20030310 *4  |Planskive ¢20 Washer Scheibe Rondelle
82 10-00083 *2 |Afstandsbgsning kat.0 Bushing Buchse Boite
83 20030004 *4 |Seetskrue M8x25 Bolt Bolzen Vis

* Ekstra udstyr

* Extra equipment

* Zusatzausstattung

* Equipement optionnel




TP 100 PTO Reservedelsliste

TP 100 PTO Spare parts list

TP 100 PTO Ersatzteillist

TP 100 PTO Liste des piéces rechange

Figur 3



TP 100 PTO Reservedelsliste
TP 100 PTO Spare parts list
TP 100 PTO Ersatzteillist

TP 100 PTO Liste des piéces rechange

Figur 3
Pos Part nr. Stk.  Benavnelse
Pos Part no. Qty. Description
Pos Teil nr. Stck. Beschreibung
Pos No. De. Pcs. Deésignation
| 1 ‘ 20051100 ‘ 1 ‘PTO-akseI, komplet PTO drive, Complete Gelenkwelle Transmission




